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REMARK

BEREL BBRELHZE” RH LK. The test report will be invalid without
the “Special stamp for test repot” or the seal.

RTREAFFEALR NS EET: ERNLHARL: BF AR LR T
B #EAR W o While without the laboratory permission in writing form, it’s only allowed
to completely copy this report;or copy these pages--the test conclusion pages and
summary pages in the same time.

RBRERFES BHY- #HBEALF LK. The test report will be invalid without the
original signature of edit by, checked by and approval by.

BRI E R K LK. The test report will be invalid with alter of any character or data.
MEBREEARW, B TUEHRE LR -+ ARAAAZHERY, Any
dissensions to this test report should be formally submitted to the laboratory within 25
days from the receiving date.

ARBREREATHRE, CARAHRARTHEARE =S 58 R 5 By — Bt
B # & B i 5. This test report is only for the testedobject. It’s manufacturer’s duty
to keep the uniformity of any products of the same type using the same design and the

test object.

R BREH B ANRT B REF AL FAEIRF X EF) K &
. 5] A2 By £ 1T 3t /£, Tested object, report and relevant contents may relate to patent.
The laboratory is not responsible for identifying these patents and any others.
ARBREAE B R EARLE S TE Y %4 7. The page ‘cover’, ‘contents’,

‘summary’and ‘test conclusion’contain the anti-fake label.
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R
Summary
. 800KV
b',(,ucn II'?&_/?J ZT - i -
ARBRILSEE
800kV

Test object 5 : ;
Gas Insulation Composite Bushing

2 4 ST A By o A RRAAT PR 8) o Sk 44 8]
Name |Jiangsu Shemar (Rugao) Electric Co., Ltd.
B 275t ST e ST AP Gl A Tk (226500 )
j:?"éﬁ RAIN g 0513-80575246 45 4L: 0513-80579581
WAy

: Rucheng Town, Rugao, Nantong,Jiangsu Province, P. R. China .
Client | Connection g = Br TN

Postal code: 226500 Tel:+86 513 80575246 Fax: +86 513 8057QSST .

24k [ IIABBE AT AA A A - f \ |
Name [ABB High Voltage Switchgear (Xiamen) Co..Ltd. / -
i A SL A By A, A AR AT PR 8] A SL 434 8) —
Manufacturer Jiangsu Shemar (Rugao) Electric Co., L tcV
)8
Manufacture date \ v
}t t:nufﬁ _,'3_ l” y : i o g
Serial No, ( ;
#5% % /& /Rated voltage KV s 800
ik 4z #5€ @ i7/Nominal current A \' y N\ ¥ 5000
BLA 43K | & & F @ BUE Dry }{glltntrl\w\mpulse‘¢1lhsla\i,xfollage KV 2400
S 54 :
fﬁ?”?"'t FeAf o i 't./i-.f\\’m\smlchmg 1%&1513 withstand voltage kV 1640
i~ P
Rated |Lifats@/® (FAR) /Power-frequency Withstand Voltage (Dry/We) kv [1005/1005
va’iluc € 37 4 /Rated f}'\equency Hz O 50
assigned _ =2 e
by the &}EFLe?gﬂ'nmm S \ ) 8100
client {1 & 35 # /Crecpage distarice mm” 29760
4% @ 7 #% /Bending load N 8000

ZHL4L |SM/QIGLIOA 800KV ALtk 645 5L 4404 A K ik8s K40/ 800KV Gas Insulation Composite
Bt A TAHT | Bushing Type Testing Schedule.

The tested object is N
guaranteed by the 17SM310303.1  800kV AAR4E 4% 51 444 /= sb I 4%/ 800kV Gas Insulation Composite Bushing

manufacturer Drawing.
Zie 1z 5 9
Note
FiKF KA Py
Representation of .
; Wang Liang
client
FE R Bra /
Reception date
T : 3
VR A Shihiba4 = 2017-10-30
Date of tests From To
X e i 2k /

Test address
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Client:

Ko B 5 A G A

Test object:

I tE e

Test Conclusion
LAY G &, ) AR AT PR 3] do S 534 8]
Jiangsu Shemar (Rugao) Electric Co., Ltd.
JE_ IV ABB ) JE - K AT [/ 3]

ABB High Voltage Switchgear (Xiamen) Co.,Ltd.

800KV
ARBBILEET /
800KV N

Gas Insulation Composite Bushing

S
T AN By, ) AR AT PR 8] do s \/\ﬂ__/ ¢ p:

ik

Manufacturer: Jiangsu Shemar (Rugao) Electric Co., Ltd.

B A A XK 5e

Test classification: Type Tests iy
% 764942553 B /Tests have been performed : .-"

Al KK I/Type test:

FBrRa
Measuremenl/of partlal ischarge qua tit

Wel er-frequency vOltage w /land test

T e &AL AREE
dry lightning impulse oltagt. withstand test

BAE o £ IRE S bR R

___h__ﬁ\yhet switching qnpulsc withstand voltage test

& THRAT GG E R
i Wetipower-frequency voltage withstand test

W, Ak X538 (EMC)
\‘E?c'tromagnelic compatibility test
PR T o

Temperature rise test

43 B &, AT K0S
Verification of thermal short-time current withstand
AT R AT At K ge

Cantilever load withstand test
BEHAE IR

Internal Pressure Test

R#E

Verification of the dimensions
By A i)

Measurement of partial discharge quantity
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IS tE
Test Conclusion

34 3%/Applied standards:

GB/T 4109-2008 AW /A & F 1000V 82 £
[nsulated bushings for alternating voltage above 1000V (IEC 60137 Ed.6.0,MOD)

#3545+ /Conclusion:

/
e AR BRRIB AL 69 i/%frizﬁﬁﬁr .\ﬁlﬂﬁﬁéﬁ_@#& SLeE RIS BARB A AR

A, R XKIRA
\
All the items c?‘outme tost and type tests a&spcmf’ed by the standard were tested, the results
met the requiréments of the standards and technical specifications.

The reglts o\h e type testS met the requlrements of the standards and technical
spem{ tions .

%5 Edited by: ’Z;‘oj 1 ﬁﬂ’ 424 Checked by: 4 '3 PIAS

8 #Date: >0 ;7__ , ].- [7 B A Date: )m‘] “t ‘
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B3R A% M) (GRAN)

Partial Discharge Measurement (Routine Test)

B A% E (AC)

(Circuit diagram of partial discharge measurement, AC)

Rp

TT l

CD ﬂ—;t MI

TT--- T 31X 35 & /& &5 (PF transformer)
R,---#% 47 . FiL(Protection resistance)
Cy—--iy /&4 ¥, 2-(H.V arm capacitance)
C,---1&/E4F 2, 5 (L.V arm capacitance)
CD---48%4~% % (Coupling device)
TO---1X &% (Test object)

VM---k F &, /& & (Voltmeter)

G---7 ik 4% ft %5 (Step voltage generator)

MI---£1 3% ] 4L (Measuring instrument)

KA PR R & 2 B At

(Main parameters of testing equipment)

U/S(kV/KVA) frr(Hz) Ry(kQ) Ci(pF) C,(uF)

1200/4800 50 8 500 5.0

I B A~ # % % (Expanded uncertainty): U=2.4pC, (k=2).




ﬁs Eﬁ. *ﬁ .ﬂn:. No. 170672]
X| HAR' Test Report

Page 6 of 37

B3R M & GRAS)

Partial Discharge Measurement (Routine Test)

X048 /Date:  2017-10-24

=209C, RH=359%, P=101.9kPa

XIEHT K 10pCHUAL B 2t B SEHEATAAE, 47 Rk 4 <2.1pC.
Step voltage generator: 10pC. Background noise <2.1pC.

Hided /B A 1005kV, 4k Imin, Z£693kVASSSkVa)RIE @& T #ATAIMALRE, ZRGHIALECIKVT
RKALA 10pC, FRK 64 53R d 555k V T i KA A 5pC.
The applied voltage is 1005kV for 1 min. Partial discharge is measured on 693kV and 555kV. and allowed partial discharge
is 10pC max. under 693kV. and allowed partial discharge is 5pC max. under 555kV.

4 Furh0.35MPa/E 7
The pressure of SF is 0.35MPa.
*#_ngg] =3 957!@-@/1 é#f-ﬁﬁj-l'ﬂ ,Ej'éﬁzk‘t,'i‘
=Ry Voltage applied Duration Partial discharge
Specimen No. :
kV min pC
693.7 5 <47
1
556.2 5 <26

Ao E, &16.
The result met test standard and the technical specifications.

PDZP170672]-001
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THIRAZ B EKE (BX)

Wet Power-frequency Voltage Withstand Test (Type Test)

TR R R Ak X B

(Diagram of power frequency voltage circuit)

AN

o g—: T
, @
Q) EC i
|
L

AT /& 25 (Regulator)

R {& 47 1, 2L (Protection resistance)

p

CT——4, i & £% 35 (Current transformer)

TT—— T $13X. 8% % /& 35 (PF transformer)

TO 1R 9=(Test object)
A——, 374 (Current meter)

C, #/E4] ¥, % (H.V arm capacitance)

C,—&%/E4F &, (L. V arm capacitance)

V,——4cF & & & (Voltmeter)

KA AR RS 2244

(Main parameters of testing equipment)

U/S(kV/KVA) frr(Hz) Ry(ke2)

Ci(pF)

Cy(uF)

1200/4800 50 8

500

5.0

I & A< #) % i (Expanded uncertainty): U<2%, (k=2).
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THURZ O ERKE (X))
Wet Power-frequency Voltage Withstand Test (Type Test)

iK3e B H/Date: 2017-10-25

t=21.2°C, RH=354%, P=101.7kPa

) 7GR 00 =20.3C,

F% /- /Precipitation rate: 7K-F 4> 4 /Horizontal component is 1.4mm/min,

1.6mm/min.

5% ] /@ 7K 1, 3= 3 /Conductivity of water 6= 101.2uS/cm

HLE Al /Specifications: 1005kV.

4 #.5-% # /vertical component is

£% #40.35MPa/E 7
The pressure of SF; is 0.35MPa.
Lo SR 5% [FRA6A0 R BT :
B JLi% #ehe &, B4l 5 R 36 h0 41, JEAfL f*]’x.ﬁ_‘l*ﬂ B
: Expected voltage value Measured voltage Duration
Specimen No. Result
kV kv S
AR%
1 1005 1006 72 No flashover
HLRAL / / 60 M-S
Specifications No flashover

HERIRENL, 54,
The result met test standard and the technical specifications.

PFVZP170672J -001
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FarEFaga/EiRE (2X)
Dry Lightning Impulse Voltage Withstand Test (Type Test)

kR R ITIEL A
(Diagram of impulse voltage circuit)
e i S S R 4 2 1
. IG |
: —0 _o—r—(_— 1+
| S R ;
| I R
!
, |
I ! & ==
& Jo— U | ——
: Rt | (. (7 TO
I I
! I C._—
| | [~ O
; | DIVNIS
1 1
1 t
b coemn oy s mor o a%s S G o _Ir_
C &K A B E W E(IG capacitance)
R—— % & [ (front resistance)
R—— % & ¥, [ (Tail resistance)
R——FH & &, [ (Damping resistance)
S——ut & & K IK B (Sphere gap)
CG——Ak s& 2K % (Chopping gap)
C 7 AT 8 2 (H.V arm capacitance)
C,—&/EAF & 22 (L.V arm capacitance)
TO X 55 (Test object)
DIVMS——3&%F i & W /Z 711 % 4 (Impulse voltage measuring systems)
KA R % £ 2 44
(Main parameters of testing equipment)
U(kV) C(uF) R{(£2) R(€2) Ci(pF) Cy(nF)
4800 0.0417 322 1560 479.39 2.07

i B A~ 5 B (Expanded uncertainty): U<2%, (k=2).
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T ETagaEiRE (2X)
Dry Lightning Impulse Voltage Withstand Test (Type Test)

ixde B B/Date;: 2017-10-25

t=21.2°C, RH=54%, P=101.7kPa

HLE AL /Specifications: 2400kV.

£ ZA0.35MPa/E F .
The pressure of SF; is 0.35MPa.
< i 5 46,4 &, : ..
TP e &Il o 2 2 R
. . Voltage applied "
Specimen No. Polarity and wave vV Times Result
RN, REF
% i A:; e ;ﬁ' [}
1 5 A }i.j' - 2380 ~ 2418 15 No flashover. No
Positive polarity full wave
puncture
R AREZ Y
2
HLEAL I AR A 2400 5 R & F
Specifications | Positive polarity full wave Flashover less than
2 shots
No puncture
S ML A3k 2R e
1 . : 2418 1 No flashover. No
Negative polarity full wave
puncture
SELIA %R F
R AL A BERSE
: . . ; 2400 1 No flashover or No
Specifications | Negative polarity full wave
puncture
7 AL AR 3 AA%. REF
1 Negative polarity chopped 2597 ~ 2658 5 No flashover. No
wave puncture
SR 5 AR RN 2 REF
= Negative polarity chopped 2640 5 No flashover or No
Specifications
wave puncture
AL A AWN%. REF
I R EIR 2388 ~ 2421 14 No flashover. No
Negative polarity full wave
puncture
TS
MM fALIL A ri00 9 R ABAET
Specifications | Negative polarity full wave SHaslioeror g
puncture

MAMEIRIBILE, 4.
The result met test standard and the technical specifications.
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FodEFag e /EiRE (2X)

Dry Lightning Impulse Voltage Withstand Test (Type Test)
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T HF e EKE (R X)
Dry Lightning Impulse Voltage Withstand Test (Type Test)
#4717 3% B /Typical oscillogram
.. ] N | B -MMMNW
! \‘\ el T
i 3, <
= ¥ P
i \ 7
\ /
% \
= \\ /
- \ y !
- S
\"‘*»—,_'___h—
- ———en
o T S T S G R B G T S W “ 7 i o = m = -
Upk=2380.52 kV,T1=1423 A T2-51. 90 us Upk--241R42 KV, T1=1426 us T2 500 us
[PVBT170672J-001 IPVBT170672]-002
- T I
o 2 o
= S
- - ;/
: * / |
- /
- " i
mJ"' i 4 i x4 i (I u i . - Nw LI i i ol
Uple=-2658.51 KV,T1-1.53 usTc = 208 1s,07-0.31 Upks -2404 51 KVT121.527 us T2-4739 05

IPVBT170672J-003

IPVBT170672]-004
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Bt £iRAZ B ERKE (2X)
Wet Switching Impulse Withstand Voltage Test ( Type Test)
W ERERIIERE
(Diagram of impulse voltage circuit)

i = e s B fme Ty Mmm R W 1

' 1G '

| S Rs ;

| s

A |

| I O PP

¥ |lre 17T |

| Ry TO

I I

! KO —

: !

, | DIVNIS

1 1

i 1]

L e o e e e - J =
C——F £ 4 4 &5 £ % %(IG capacitance)
R———3& 3k & [ (front resistance)
R——i#% /& %, [i(Tail resistance)
R——[8 &, [ (Damping resistance)
S——f & & K ZKF (Sphere gap)
;i & B4 4, 25 (H.V arm capacitance)
C,—A&/EAT 4, 25(L.V arm capacitance)
TO——iX s (Test object)
DIVMS——&L 5 ¢ & & /£ 1] 5 % 42(Impulse voltage measuring systems)

R FT R iR dr 2244
(Main parameters of testing equipment)
UkV) C(uF) Ry(kQ) R(kQ) Ci(pF) Cy(uF)
3000 0.0417 48 134.4 479.39 2.07

I e A< #3 7 % (Expanded uncertainty): U<2%, (k=2).
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Bt iR /AERE (RX)
Wet Switching Impulse Withstand Voltage Test ( Type Test )
X35 8 M/Date:  2017-10-25

1.6mm/min.

F4 /¥ /Precipitation rate: 7K-F- 2> % /Horizontal component is 1.4mm/min,

#LE Al /Specifications: 1640kV.

FHGEEE=212C, AR ERH= 54%, KXKAJEP=101.7kPa

KRt o= 20.3°C, 553 @K 4§ % /Conductivity of water o =101.2 u S/cm

& 1 5 # /vertical component is

£ 7LrA0.35MPa/k 7,
The pressure of SFg is 0.35MPa.
ot Hoha ok S i HsRL
; . : oltage applied
Specimen No. Times applied LV Result
ARSI _ A%
Positive polarity 15 shots 1633~ 1048 No flashover
1
iU A RPN )RR
n _
Negative polarity 15 shots 12~ 1637 No flashover
- 5k 5 <2
#E."t'{ﬁ.' 15 1640 Flashover less than
Specifications
2 shots

BRI, 4.

The result met test standard and the technical specifications.

IPVZP170672]-002
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WA FIRAT LB ERE (BX)
Wet Switching Impulse Withstand Voltage Test ( Type Test )

#A  % B /Typical oscillogram

Lt
::\}—
- /-M‘\
s
e \“H\_“_“
I’
= T
i i S
-
.4'-
. |
gt =3 i o a L] L = e an rE B L s
ot
Upk=1641.04 kV,Tp=251.20 us,T2- 2528.97 usT2=3635.27 us
IPVBT170672J-005
T,/
. -
. _—
= /_/
. ,.r“"
wxd //
e 33 L
] L
L
- o we
0605
Upik=- 165241 KVTp=230.40 167222514 23 s 172363413 1

IPVBT170672]-006
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W AR AR (EMC) (2 X))
Electromagnetic Compatibility Test ( Type Test )

R0 TR 96

(Circuit diagram of radio interference voltage testing)

TT Rp !

=4

M
TT--- T 54K 5 % /& %5 (PF transformer) Rp---#% 47 d [ (Protection resistance)
Z,---FAL R [ 37 (Blocking impedance) Z,---#%4 L4 (Coupling impedance)
Cs--- /R4 &, 25(H.V arm capacitance)
C 1% /EAT &, 25 (L.V arm capacitance)
TO 1X.4%(Test object)
VM---4£ 5 d1, /& & (Voltmeter)
M--- RIVR| 4L (RIV measuring device)

KIE AT ARG £ R A4
(Main parameters of testing equipment)
U/S(kV/KVA) f(Hz) R, (k) Cs(pF) C.(uF)
1200/4800 50 8 500 5.00

I J& A #) % JZ (Expanded uncertainty): U=2dB, (k=2).




I R No. 170672
xl HARI Test Rqeporlt=I

Page 17 of 37

W, iR (EMC) (B X))

Electromagnetic Compatibility Test ( Type Test )

X34 8 #/Date: 2017-10-25

t=21.2C, RH=54%, P=101.7kPa

BFHE: 1.0MHz, £MA60dB13 5 Rt @430k & 47408, iR A 4422.6dB, HFEHF #431.3dB.

Test frequency: 1.0MHz. Using 60dB signal source to determine attenuation coefficient, attenuation coefficient was 22.6dB.
Background noise level was 31.3dB.

A4 FLvA0.35MPa/E 7 .
The pressure of SF; is 0.35MPa.

KB AR A G AT AR S RAT, RE— AL IALRNTLETHAKLTHELELT:

The test was carried out according to the "standard procedure", RIV obtained during the last decreasing run at the specified
test voltage was as follows.

oy MELER
TR = Result
#‘.’ w5 Voltage applied
Specimen No.
kv dB pv
1 509.2 44.4 166.0
ﬂl&.’[ﬁ 508 / <500
Specifications

FEARARBEAE, &1,

RIVZP170672J-001
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W AR AR (EMC) (B X)
Electromagnetic Compatibility Test ( Type Test)

FERem I E

b00. 0 REr—orve

50,0
\
100, 0

D‘ 0 1 | 1 ! 1
£00.0 500.0 400.0 31?3]0 200.0 100.0 0.0

RIVCV170672]-001
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A aREE (R X))

Temperature Rise Test (Type Test)

X34 8 H/Date:  2017-10-27
1. i FHiR88/ Temperature Rise Test
5% R iR A A3
Measured data of temperature-rise tests
A LA T @11‘;’5?[5 22 ;ﬁ- 1emié?2ij rise Sj;i;'i;;i%s

No. Measuring position K K
1 X 3% 4 4&4F 48/ Test connection bus 86.6 /
2 4% 4% 3% F /The connecting terminal 39.3 =50
3 4/ E4%/The top of conductor 28.1 /
4 4Kk % 4/The middle of conductor 49.1 /
5 545 F <1/The bottom of conductor 38.4 /
6 #7244 % 4 48 /Bolt connection 33.2 <75
7 44 3% 25 48 /Bolt connection 27.8 <75
8 9 7c/The shell 0.7 <30
9 X34 i% 4555 4% /Test connection bus 8.8 <30
10 7 #84% b £~/Bushing insulator wrap 13.9 =30
11 7 Z/The flange 12.8 =30
12 X 3% i 4&4F £ /Test connection bus 55.5 /
13 SF, 16.1 /
14 3£ #%3% T /The connecting terminal 449 <65

BB H18.9°C, #&AndiA5500A.

Ambient air temperature: 18.9°C. The current is 5500A.

f75 JLVA0.35MPa/E 7).
The pressure of SF4 is 0.35MPa.

A A 45 B AR AL LR

Measuring position Numbers and measuring position of the thermo cell see diagram.
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BRI (RX)
Temperature Rise Test (Type Test)

A & 7 & B /Measuring position diagram

™ |
| Pl
e
Hpmparr AR sennty
B¢ I i
4 | 'f
3 T
1 | &
4 | :
; I |  :
] | it
4 1| E
\'(:35 | E_‘_
o | 4=

SO, [,

=R -

L~ s | e

N BB TR

Y
\\ Y~ i\ t
\ y

BAMNELTEH
( Measuring position diagram of the temperature-rise test )




WO RS

Test Report

XIHARI

No. 160584)

Page 21 of 42

BRI (2X)

Temperature Rise Test (Type Test)

iX3E B #/Date:

2. E 9344 [ /Measurement of The Resistance of Circuit

2017-10-27 2] 2017-10-28

&) 54, [ 5 7 & B

A AT = 84, L s,
. o Resistance of circuits .'ﬂfﬂ; E%@m SR AT /S =84 L E A
E Resistance of circuits(after ;
(before the temperature- : Max.difference
No. . the temperature-rise test)
rise test) Q %
e L
1 51.1 55.0 7.6
LA
<
Specifications y / =4
AEIEIARIEIE, 545,
The result met test standard and the technical specifications.
!
]
_.: E_
L
-' . *
= |J|'|i..
3 [f | ‘ £
FUILHE
A&
(& e
RV
' B S
i \ i
| ! |
AN i ‘}.-.
i \\-JJA"LLI M.,
' - | gl {h
e A 5
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@A (X))
Temperature Rise Test (Type Test)

B 4tiX3% & & Photograph 2
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43 A, A K (B X))

Verification of Thermal Short-time Current Withstand (Type Test)

RIEGB/T4109-2008 55 8.8 5 69 AL5E, HF @il w8 e M T KT 2%, JoR-FIRRLBEO FALTI80TC,
WA A B feRt 1 AT AR, Hhaaed & a2 e T WL R

According to GB/T4109-2008, the ability of the bushing to withstand value 1 can be demonstrated by the following
calculation, if 8;does not exceed 180°C the bushing shall be considered to be able to withstand value of I,

000 +ax1y"*1y/(S%S.)
KX ¥ /Where: 034k 9 2 #4i5 & /the final temperature of the conductor, 'C

0p—A4E FRBLIE L 40 C T 4RI 3£ 45 12 4789 64 - 4ki2 & /the temperature of the conductor under continuous
operation with Ir at an ambient temperature of 40°C, C;

a— 43 2 /for aluminum is 1.8 (Kfs);’(kAfcm?'}z:

Iy, —AF AL LT 64 #42 B o1, §70/the standard value of current as specified, KA;

ty, — AT AR AL Y AT BT b, 57 6% 35 4 0 19 /the rate duration as specified, s;

S5 1 A0i& f 64 . 4% d #2/the total cross-section in square centimeters corresponding to I, cm’;

Se— /A Fit IR Rk ERL 64 4 Ak d A2 /the equivalent cross-section in square centimeters taking account

of skin effect, cm’.
$=59.07cm’;
S.=98.91cm’;
0, (max) =115 C;
Iy, =100KA:
ty=1s;
0~1 15+1.8%100%%1+ ( 59.07%98.91 ) =1 18.08(C);
B 40,<180°C, FAfvA 4B & it X3 S L.

The thermal short-time current withstand test can be omitted.
E ALt B AR i E P AR,
Note: the above calculation is provided by customer.




XIHARI *‘-Ai Qﬁ *ﬁ -’-E— No. 170672]

Test Report Page 24 of 37

B G At 2K (2X)
Cantilever Load Withstand Test (Type Test)

X34 B M/Date:  2017-10-28

RI I £ W3R FL0.9MPa (fUE ) #9SF AR,
The pressure of SF;, is 0.9MPa.

W TR FRPRE, HEFZDO ST EHYh, ¥R RAS000N 4 4 19.6kN.,

. Hoha 7 4t .

545 : y Tk
RS Load applied Duration # SR

No. Result

kN s

ARAAIR
] 124 o0 No damage
HLEANL 19.6 60 F IS/ E2S
Specifications ' No damage

IR IRIRBEIE, A4,
The result met test standard and the technical specifications.

- il Al 02
£4 1X32 454K Photograph 1
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B4 R Arat g ikie (AX)
Cantilever Load Withstand Test (Type Test)

1o

0y

il

142 (HiB 1230
““‘snr

sy

#JE Photograph 3
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IRF AT w/miREE (BA)
Dry Power-frequency Voltage Withstand Test (Routine Test)

TR Ee R IRIE R B
(Diagram of power frequency voltage circuit)

Rp

L\J‘\J\J\J\Jj
YTV Y Y

I

|

I

]
CD —{P:C MI
Eo == p \-‘1\_{ —
\1
TT--- L 33X 32 % /& & (PF transformer)
R,---1% 47 & [L(Protection resistance)
C,---7 /B4 % 25 (H.V arm capacitance)
C,--- & /EAT 4, 25 (L.V arm capacitance)
CD---4%4- 4 ¥ (Coupling device)
TO---3X & (Test object)
VM---42 5 40 /& & (Voltmeter)
G---77 i 4% /£ 35 (Step voltage generator)
MI---/ #0432 (Measuring instrument)
RS AT L4 25 Ak
(Main parameters of testing equipment)
U/S(kV/KVA) fr(Hz) R,(k2) Ci(pF) Cs(nF)
1200/4800 50 8 500 5.0

I e R #4 5% % (Expanded uncertainty): U <2%, (k=2).
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T o @R R (BA)
Dry Power-frequency Voltage Withstand Test (Routine Test)
iK3& 6 Hi/Date: 2017-10-24
t=20.9C, RH=59%, P=101.9kPa
HLE AL /Specifications:  1005kV.
£ FLvh0.35MPa/E 77
The pressure of SFg is 0.35MPa.
5 b +5 Bt )
e JEL 3% 3 Ao & SR AL J2 Bt Ao W, JEAR Mxﬁm o
Expected voltage value [ Measured voltage Duration
No. Result
kV kv s
ARA%
1 1005 1005 72 e Hdkave
AR / / 60 FEA %
Specifications No flashover

HARBRBAL, 4.
The result met test standard and the technical specifications.

PDZP170672]-001
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EEHAENRE (EF AT ZKEE)

Internal Pressure Test (After Cantilever Load Withstand Test)

iK53e B H/Date:  2017-10-28

. o FohnE ) Fr4atin) ‘

b é i i u%' ¥
HERs Pressure applied Duration A BRI

No. . Result

MPa min

EREVEZS
! 12 s No damage
ALEAR 12 15 T ELAR I
Specifications ' No damage

R EAEIRARIBALE, Ak,

The result met test standard and the technical specifications.

MR X838 /6 X5 B8 A Photograph 1

M /R 7 i35 #JE Photograph 2
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EE O FHRE (BF R AT REE )
Tightness Test (After Cantilever Load Withstand Test)
K42 B J/Date: 2017-10-28 ~ 2017-10-29
o #eAnSF/E A Al 2 i EXEY
UN: o The pressure value of SF, gas Duration Leakage rate
) MPa h % lyear
1 0.8 24 0.0053
HLEAL
Specifications 0.8 at <01
A EARIARBILE, 546,
The result met test standard and the technical specifications.
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BEMEHRE (BH QAL RIS )
Tightness Test (After Cantilever Load Withstand Test)

AKX sB K LR A Photograph 2

#4435 & /& Photograph 2
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I E Fa R THE ( BA f a2 X s )

Visual Inspection and Dimensional Check (After Cantilever Load Withstand Test)

K52 B J/Date:  2017-10-30

KondP Al RS, £FRTHEMXBAMNL, £FHARKELHB103mm, FIRIEH H7380mm, RUIEH
#29790mm. AFAAEIIRIEILIE, A4%.
The outside surface has no vice, the dimension of bushing conforms to the drawing. the total length is 8103mm, the arc
distance is 7380mm. creepage distance is 29790mm. The result met test standard and the technical specifications.
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Internal Pressure Test (Type Test)

S BARIE, HILAT WI-047-200730 30302,

The result met test standard and the technical specifications. Vide WJ-047-2007 Test Report.
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R (2 R)

Verification of the dimensions (Type Test)

X34 B #/Date:  2017-10-30

£5 R eAAABSIE, £FFRKEAH8103mm, FIRIESH AH7380mm, fRUIEH AH29790mm, oA EiR
HFAE, B 16,

The dimension of bushing conforms to the drawing. the total length is 8103mm, the arc distance is 7380mm. creepage
distance is 29790mm. The result met test standard and the technical specifications.
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B3Rk a2 (A X)

Partial Discharge Measurement (Type Test)

Ryl E AT KA (AC)

(Circuit diagram of partial discharge measurement, AC)

Rp

R |
b o e l

TT ;

Ci —/( G@ J: TO

S ——

CD ﬁ MI
Lo ==

= |
2
S

TT--- 37 iX5% % /& %5 (PF transformer)
R,---##47 & [ (Protection resistance)
C,--- JE4F ©, %5 (H.V arm capacitance)
C,---1&/EAT 4, 25(L.V arm capacitance)
CD---4%4% i (Coupling device)
TO---iX.52(Test object)

VM---4% 5 1, /£ & (Voltmeter)
G---77 I 42 AE %5 (Step voltage generator)

MI--- £y # ] ¥ 4% (Measuring instrument)

KIS R & 24K

(Main parameters of testing equipment)

U/S(KV/KVA) frr(Hz) Ry(kQ) Ci(pF) C,(WF)

1200/4800 50 8 500 5.0

I J& I # % FE (Expanded uncertainty): U=2.4pC, (k=2).
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B3 s 2 (B X)

Partial Discharge Measurement (Type Test)

K32 B fg/Date:  2017-10-30

t=204C, RH=57%, P=101.7kPa

RIE AT R 10pCAE Bxt @ 354744, 7 %5k ¥ 4 <2.5pC.
Step voltage generator: 10pC. Background noise <2.5pC.

Ao @ /E 4 1005kV, 455 Imin, F£693kVAnSS5kV gl b /& F ik 47 534wl ¥, R4e9EHHEF693kVT
RRALA 10pC, &K 6982048 F555kV T e K4 A4 5pC.
The applied voltage is 1005kV for 1 min. Partial discharge is measured on 693kV and 555kV. and allowed partial discharge
is 10pC max. under 693kV. and allowed partial discharge is 5pC max. under 555kV.

£ FvA0.35MPa/E 7.
The pressure of SF4 is 0.35MPa.
*_f‘az% o ﬁﬁ@&- %éﬁ:ﬁ]é‘] /gj'ﬁﬁﬁk%i
ey Voltage applied Duration Partial discharge
Specimen No. :
kv min pC
694.6 5 <5.6
1
555.8 ] <29

e RBENLE, B4,
The result met test standard and the technical specifications.

PDZP170672]-002
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Appendix

1 A a9 3K 86 B 48 /Drawing

17SM310303.1 ( 8 #i/Date:

2 K& 8 K / Photographs

)

2017.06.10)
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